seamancas. FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n66 / 40MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

High

est Band Edge / Full RB

Ref Level 3000 dBm  Offset 1280 6B Made Sweep

sau RefLevel 30.00dBm  Offset 12808 Mode Sweep seL
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02:07:28 24.04.2022
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FR1 n66 / 40MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 1280 6B Made Sweep
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02:07:36 24.04.2022
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seamancas. FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n66 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 1280 6B Made Sweep

6L

Count 100/100

1 Spurious Emissions 1 Aw

purious Emissions

RefLevel 30.00dBm  Offset 12.580 d8. Mode Sweep

s6L
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02:06:36 24.04.2022
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02:07:44 24.04.2022

T

FR1 n66 / 40MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 1280 6B Made Sweep
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02:07:52 24.04.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n66 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 1280 6B Made Sweep

1.700 GHz

1.709 GHz 1.000 MHz 1.70900 GHz -29.22 dBm
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1.709GHz 1.7106Hz 500,000 kitz 1.70998 Gz -27.45 dBm -14.45 dB 1780 CHiz i 500,000 kHr 178001 GHz 2430 dBm 12048

1710GH: 1750 Ghz 100,000 kiz 1.72461 GHz 442 dBm -34.42 dB e e e e 178109 i 3074 dam Qernds
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1.709 GHz 1.710GHz 500,000 kHz 170591 GHz -24.29 dBm -N.29d8 1.780 GHz 1.781 GHz 500,000 kiHz 1.78018 GHz -24.36 dBm -11.36dB
1.710GHz 1.750 GHz 100,000 ke 1.74878 GHz -4.05 dBm -34.05 dB 1781 GHx 1750 GHe 1,000 Mis 178125 GHz 22806 dBm 15.06 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

Conducted Spurious Emission

FR1 n66 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 12.80 dB Mode Auio Sweep s6L RefLevel 0.00dBm  Offset 1280 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissiens
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20 dBm 20 de
30 -30
- P SR, i et i = T NS NI SNSRI [ peee iy W____,J-...-—-——-f"‘" Lot O N N SR gl SO
50 dBa 50 dBew
60 &0
70 dBm 70 de
80 -80
90 a0
30.0 MHz 49005 pts 3 GHz/ 18.0 GHz | | [ 30.0 Mz 33008 pts 8GHz/ 18.0 GHz
2 Result Summar 2 Result Sum mar
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1.000 GHz 1.700 GHz 1,000 MHz 1.69991 GHz -37.58 dBm -24.58 d 1.000 GHz 1.700 GHz 1.000 MHz 1.694 66 GHz -38.65 dBm
1.790 GHe 3000 GHe 1,000 MHz 299471 GHz -38.17 dBm -25.17 dB 1790 GHz 3.000 GHz 1.000 MHz 297233 GHz -38.45 dBm
3.000 GHz 9,000 GHz 1.000 Mz 7.00673 GHz -33.78 dBm -20.78 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.49070 GHz -33.91 dBm
9.000 GHz 13.000 GHz 1,000 MHz 9. 2 -36.46 dBm -23.46 d 9.000 GHz 13.000 GHz 1.000 MHz 9.93651 GHz -36.33 dBm
13,000 GHz 18000 GHz 1,000 MHz 16.71990 GHz -36.47 dBm -23.47dB 13.000 GHz 18.000 GHz 1.000 MHz 16.734.06 GHz -36.28 dBm
ey &5 P Ready
01:28:10 24.04.2022 01:31:30 24.04.2022
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1,790 GHe 3000 GHz 1,000 M 1.79076 GHz 38.22 dBm 25.22d
3000 GHz 9000 Gz 1,000 MHz 745750 GHz 3335 dBm 2095 dB
5000 Gz 13000 Ghz 1.000 Mz 9.74453 GHz 3645 dBm 2345d8
13.000 Gtz 18000 Gtz 1,000 Mtz 16.11203 GHz 3631 dBm 2331d8

01:34:33 24.04.2022
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seamancas. FCC RADIO TEST REPORT

Report No. :

FG102919-05C

Frequency Stability
Test Conditions FR1 n66 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0028
40 Normal Voltage 0.0082
30 Normal Voltage 0.0026
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0031
0 Normal Voltage 0.0091
PASS
-10 Normal Voltage 0.0078
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0081
20 Normal Voltage 0.0000
20 Battery End Point 0.0045
Note:

1. Normal Voltage = 3.85 V. ; Battery End Point (BEP) = 3.40 V. ; Maximum Voltage = 4.30 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamran 1as. FCC RADIO TEST REPORT Report No. : FG102919-05C
FR1n71
Peak-to-Average Ratio
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. PI/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4,94 6.08 6.52 6.58 PASS
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.72 PASS
TEL : 886-3-327-3456 Page Number : An71-1 of 29

FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

QPSK
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256QAM

RefLevel 3000 B Offset 11805 = AnBW 20 MHz
- an

3000 MessTime 655

==
IE04 ".
1
|
|CF 680.5 MHz Mean Pwr + 20.00 dB
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seamancas. FCC RADIO TEST REPORT

Report No. : FG102919-05C

26dB Bandwidth

Mode FR1n71: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 5.08 9.53 14.36 18.78
Mode FR1n71: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.20 5.04 9.93 9.89 15.02 15.11 20.06 20.34
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.08 5.08 10.17 10.09 15.20 14.96 20.26 20.10
TEL : 886-3-327-3456 Page Number : An71-3 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

1.01 ms = VBW 300 kiiz _ Made Auto Swesp

09:01:43 24.04.2022
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Wi i 681,609 MHz 17.58 dBm nde 26048

n 1 67713 Mz 788 dom B down W 5.08 MHz

o i £82.558 Mz 52 dim QFsctor 1303

o m—

FR1 n71/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

seL

ultiView Spactrum
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

seL

05:01:20 24.04.2022

05:01:08 24.04.2022
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n i 563,057 MHz 1163 dbm QFactor 1307 n i 562.908 MHz -12.06 dBm QFactor 1349
PR PR
ey R % e ey R s Mogano

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

09:00:56 24.04.2022

09:00:43 24.04.2022

sat sat
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n 1 B83.057 MHz 1342 dBim QFador 338 n 1 552988 MH: 1529 déim @ Factor 1341
O O
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seamran a5 FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

1.01 ms = VBW 300 kiiz _ Made Auto Swesp

08:59:08 24.04.2022

| .‘|
0 T T
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i 1
B 4 1
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[ 001 prs o w7 Span 20.0 Mz
2 Warker Table
M 1 682.598 MHz 1612 dBm ndB 2604
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o T
o W &S

FR1 n71/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

= A 3008 SWT 101 ms = VBW 300kHz _Made Auto Sweep
1 Frequency Sweep

seL
Count 106/100

tiVie Spactrum

RefLevel 30,00 dBn Offset 115008 = REW 100kHz
= A 3008 SWT 101 ms = VBW 300kHz _Made Auta Sweep

1 Frequency Sweep
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o ; ! o ! |
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O R O R

64QAM
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ultiView *  Spectrum
RefLevel 3000 dBm  Offset 113008 = REW 100 iz
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mi 1 679.361 MHz 10.34 dBm ndB 26.0dB mi 1 677,623 MHz 6.88 dBm ndd 26.0 dB
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O O
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seamran a5 FCC RADIO TEST REPORT Report No. : FG102919-05C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

tiVie Spactrum

Reflevel 30,00 dBm  Offset 115008 = REW 300kHz saL
- are 3008 SWT 101 ms = VBW 1wz Made Auto Sweep Count 100/100
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T
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08:58:50 24.04.2022

FR1 n71/15MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

T Bl v - | spectum
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2 Warker Table 2 Warker Table

Wi i 582,928 MHz 15.53 dBm nde 26040 ] i 677,803 MHz 15.38 dBm 8 26040
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n i 688022 Mz 1168 dBm afsdtor 55 n i 687.963 Mz 59 dbiy G Fsctor 43
o P
. o M ety R % Sogsany
0B:59131 24.04.2022 0859110 24.04.2022

64QAM 256QAM

RefLevel 30,00 dBm  Offset 113008 * REW 300kHz set Ref Level 30,00 dBm  Offset 115008 = RBW 300kHz set
- 3000 SWT 101 ms = VEW 1 Mz Made Auto Sweep cour 100/100_| = are 3000 SWT 101 s = VEW 1 Mz Made Auto Sweep Court 106100
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e%FCC RADIO TEST REPORT Report No. : FG102919-05C

SPORTON LAB.

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

1 m

RefLevel 30,00 0B Offset 115008 » REW 300kHz
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mn 1 670,55 MHz 7.73 dBm ndB down BYW 18.78 MHz
T2 1 689331 MHz. £.39 dBm 0 Facior 36.0
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FR1 n71/20MHz / CP OFDM / Middle Channel / Full RB
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ultiView Spectrum ultiView Spectrum
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seamancas. FCC RADIO TEST REPORT

Report No. : FG102919-05C

Occupied Bandwidth

Mode FR1n71: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.48 8.91 13.48 17.92
Mode FR1 n71: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.52 452 9.29 9.28 14.15 14.15 18.95 18.99
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.51 4.50 9.28 9.30 14.16 14.14 18.99 18.96
TEL : 886-3-327-3456 Page Number : An71-8 of 29
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seamran a5 FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

RefLevel 30,00 dBn Offset 115008 = REW 100kHz

- 3000 SWT 101 ms = VBW 300Ktz Made Auto sweep

d Bandwidth
o
T =,
(CF 6805 MHz. 1001 prs 0 MHz/ Span 10.0 MHz
[2 Marker Table
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ultiView Spactrum
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

- 3000 SWT 101 ms = VBW 300Ktz Made Auto sweep

d Bandwidth
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RefLevel 30,00 dBn Offset 115008 = REW 100kHz
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n 1 678.22284 Mz 7.06 dim Occ B Centroid B80.481 793 983 MHz n 1 6782284 MHz 489 dbm Gec B Gentroid B80.479512 126 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG102919-05C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

RefLevel 30,00 dBn Offset 115008 = REW 100kHz

- Are 3008 SWT 100 ms = VBW 300kHz  Made Auto Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum

RefLevel 30,00 0B Offset 115008 » REW 300kHz

3008 SWT 101 ms = VBW 1 Mz
h

Made Auto sweep
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RefLevel 30,00 0B Offset 115008 » REW 300kHz
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e B e |
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RefLevel 30,00 0B Offset 115008 » REW 300kHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

RefLevel 30,00 0B Offset 115008 » REW 300kHz

- are 3008 SWT 101 ms = VBW 1wz Made Auto Sweep
d Bandwidth
Wil1] 1838 dbm
6755650 M
» .
R, i ot A o
s o Mgl ANl
o J‘ -
|
!
0.
t T
| |
T
Tkl
AN vy e
Tt Myt
TNV (haka
!
€7 8805 Wz 001 prs 0 Mz, Span 0.0 MHz
[z Marker Table

M 1 675.585 MHZ 18.38 dBm 17.920877958 MHz

n 1 6709796 Mz 16,05 dim Occ B Centroid 679990052 356 MKz

T2 1 588,900 5 MHz 1213 dBm Oce Bw Freg Offset 559.947 643 844 kHz

I
08:56:45 24.04.2022
RefLevel 3000 dBm  Offset 113008 = REW 300 iz sa RefLevel 3000 dBm  Offset 113008 = REW 300 iz sa
- At SWT 101 ms = VBW 1 MHz Made Auto Sweep Count 100/100 | = Att 3008 SWT 101 ms = VBW 1 MHz Mode Auta Sweep Count 100/100
0 A AN g Pl foen, A 0 il ol g pe A b An fou i bagenl :
( 1
o rJI ll o I“ -
i i 2
2 J LLE NP Jy el
wEos kT Ty P 7w

1 gl ST = ’ o)
€7 8805 Wz 001 prs 0 Wb/ Span 0.0 MHz || [ 580.5 Wz 1001 pts ot/ Span 40.0 WAz
[z Marker Table [z Marker Table

671.469 MHz 14.57 dBm Oce B 18.953811735 MHz 677.263 MHz 18.997063113 MHz
71005 S3idim et Genvod 50.48223877 Wt 02w O e 07 175158 M
£89.959 1 MHz 9.17 dém O Bw Freq Offset 17.761230 476 kHz 589.969 7 MHz 5.10 4 Occ B Freq Offset -28.820 802 108 kHz
o W %G o W %G
ou:ssiz0 24.08.2022 oe:ssia 24.08.2022
Rt et 30008 Ot 11308 = RBW 04t o Rt et 30008 Ot 11308 = RBW 04t

- an 3008 SWT 101 ms = VBW 1 Mz

Made Auto sweep

- an 3008 SWT 101 ms = VBW 1 Mz

Made Auto Sweep

d Bandwidth Bandwidth
s720680 Mz
»
o e Tt At o 0 . 0 T
o | Ot et perd el T
| 1
o + o .
\ |
‘ | A
7 h [
. i { [
N R M‘u,.,.‘»,,w W
: d
ey, Pl oV
P T A e Wl
A
& 805 Wi 001 prx [T Span 40.0 Wiz || |CF 8805 Wik 001 prs o e/ Span 40.0 Wiz
[ Markees Tabiz [ Markees Tabiz
W 1 673.787 MHz 1217 ¢Bm Oce 18.895 579689 MHz W 1 672.068 MHZ 1010 dBm Qcc B 18.967 385333 MHz
n 1 703779 Wiz 762 dim Occ B Centroid B80.475.641773 Mz n 1 6710038 Wiz 434 dim Occ B Centroid B80.487 534 651 Mz
n 1 639973 8 Wz £53 dim Occ B Freq Offset -24.358 226597 kHe n 1 6399712 Wz 493 diim Occ B Fren Offset 12,485 348993 kHe
P P
e S s T
08:55:45 24.04.2022 08:55:50 24.04.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An71-12 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

Conducted Band Edge

FR1 n71/5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

652.000 MHz

662.900 MHz
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668,000 MHz
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663.000 MHz
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e%FCC RADIO TEST REPORT Report No. : FG102919-05C

SPORTON LAB.

FR1 n71/5MHz / DFT-S OFDM / QPSK
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

MultiView Spectrum - Spectr -
seL

s Reflevel 30.00cBm Offset 11.80d6 Mode Sweep
Count 100/100

Count 100/100

Ref Level 30,00 dBm  Offset 11,80 B Made Sweep
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e%FCC RADIO TEST REPORT Report No. : FG102919-05C

SPORTON LAB.

FR1 n71/5MHz / DFT-S OFDM / 16QAM
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO

| e
-

MultiView Spectrum
s Reflevel 30.00cBm Offset 11.80d6 Mode Sweep
Count 100/100

Ref Level 30,00 dBm  Offset 11,80 B Made Sweep
Count 100/100
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Multiv Spectrum
Ref Level 3000 dBm  Ofset 11,90 dB Mode Sweep sa RefLevel 30.00d8m Offset 11.80d Mode Sweep
Count 100/100
1o || Seurious Emissions 1
Li SPURIOUS_LINE ABS PRSS
SPURIOUS_LINE_ABS_0q2 P
0
10 0 dbm
P A e Y oA SRt S
0 | [0l
!
f L
t
| I
s
{ {208
A e,
* — 30 dBr ! S -
o o T gaptt
40 4 S
- ]
Pl e
e ™~
/ S
60 dBiny e
6520MHz _ 3003 pts. 1.6 MHz/ 668.0 MH: || 683.0 MHz 3 3003 pts 1.6 MHz/ 709.0 MHz
2 Result Summa 2 Result Summa
652.000 MHz 662.900 MHz 100,000 kHz 662.894 56 MHz -23.61 dBm -10.61 db 693,000 MHz 698,000 MHz 100,000 kHz '695.964 58 MHz 7.87 dBm
662.900 Mz 663,000 MHz 50,000 kHz 662.99825 MHz -22.69 dBm -9.69 dB 698,000 MHz 698,100 MHz 50,000 kHz £98.00435 MHz 2351 dBm
663,000 MHz 668,000 MHz 100,000 kiiz 664.31618 MHz 7.80 dBm -22.20 dB 98,100 Mt 709,000 M 100,000 ke §98.105 44 MHz 2377 dBm
L B [

08:03:55 24.04.2022 08:17:03 24.04.2022
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e%FCC RADIO TEST REPORT Report No. : FG102919-05C

SPORTON LAB.

FR1 n71/5MHz / DFT-S OFDM / 64QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

| e O
Ref Level 3000 dBm  Offset 11,30 a8 Mode Sweep saL RefLevel 30,00 dBm  Ofset 11.80dB. Mode Sweep seL
Count 100/100

Count 100/100

1 Spus Emissions
SPUIRIOUS UUNE" ABS_002
SPURIOUS_LINE_AgS_od2
20
A
\ A
10 - 10 dBm ‘l }
A
o 0 dBr T
I
\'
B 1 T
-30 30 dBr-
,~ | [
a0 “ : | u
- | Il p -
/ W ST A\
o~ T
= 60 dBm R e
S520MH: ' 3003 pts. 1.6 MHz/ 668.0 MHz || [693.0 MHz ) 3003 pts 1.6 MHz/  708.0 Mz
2 Result Ssumma 2 Result Summa
652,000 MHz 662,900 MHz 100,000 ktz 662.894 56 MHz -32.43 dBm -19.43 dB 593,000 Mz 598,000 Mz 100,000 kiz 697.67182 MHz 18.94 dBm 211.06 dB
662.900 Mtz 663,000 MHz 50,000 itz 662.99595 MHz -26.55 dBm -13.55 db 698,000 Mtz 698100 Mtz 50.000 kHz 698.00025 MHz -28.52 dBm 1552 dB
663.000 MHz 555,000 MHz 100,000 kHz 66335215 MHz 18.60 dBm -11.40 B £o8.100 Mt 205 000 Mt 100,000 Kt 638,105 44 MHz2 '34.02 dBm 0248

e

PRI
pey R 5 S

08:05:00 24.04.2022 08:18:20 24.04.2022

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 11,80 05 Mode Sweep saL RefLevel 30.00dBm  Offset 11.80d8. Mode Sweep
Count 100/100
1o || Seurious Emissions 1
Li SPURIOUS_LINE ABS PRSS
SPURIOUS_LINE_ABS_0q2 P
0
10 10 dBm
EETTEERUE KRV W J e e L e,
0 ! | |ojaen
I
10 4B 1 | \|
SPUl \ | |
: 20 T
30 30 dBr ] e
40 e = a —
] TP
/ ~1
=1 60 dBr e —
6520MHz _ 3003 pts. 1.6 MHz/ 668.0 MH: || 683.0 MHz 3 3003 pts 1.6 MHz/ T 708.0 MHz
2 Result Summa 2 Result summa
652,000 MHz 662,900 MHz 100.000 kHz 662.89456 MHz -24.68 dBm -11.68 dB 693,000 MHz 698,000 MHz 100,000 kHz 694,256 24 MHz
662.900 Mz 663,000 MHz 50,000 kHz 662.99675 MHz -23.96 dBm -10.95 dB 698,000 MHz 698,100 MHz 50,000 kHz £98.00924 MHz
563000 Wiz 665000 MHz 100,000 kHz 56294555 Mz 6.39 dBm 2360 B 698100 Mz 709.000 MHz 100.000 kiHz 698.10544 MHz
redy DR o oo [

08:04:25 24.04.2022 08:17:35 24.04.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919

-05C

FR1 n71/5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 1130 0B

Mode Sweep saL

Count 100/100

Ref Level 30,00 dBm  OMset 11.80dB. Mode Sweep

6L
Count 100/100

1 Spu: Emissions
SPUIRIOUS UUNE" ABS_002
SPURIOUS_LINE_AgS_od2
20
n A
10 L 10 d8m r H -
I}
o \ 0 dBnr I T
‘. i
| ]
T
i
il L
H—t b T H
[ A I |
30 Y T 30 dBnr 11 T
\ | n f
\ | f o | [
-40 7 Iy T | -
7T [ T \ 'BADY
/ b T || | | r \
— TS T TN Y | | ¥ iSSP BT e ooy
= 60 B
652.0 MHz 3003 pts. 1.6 MHz/ 668.0 MHz || [693.0 MHz 3003 pis 1.6 MHz/ 709.0 MHz
2 Result Ssumma 2 Result Summa
652,000 MHz 662,900 MHz 100,000 ktz 662.894 56 MHz -39.18 dBm -26.18 dB 593,000 Mz 598,000 Mz 100,000 kiz '697.647 85 MHz 15.83 dBm 1417 dB
662.900 Mtz 663,000 MHz 50,000 itz 662.99895 MHz ~29.86 dBm 698,000 Mtz 698100 Mtz 50.000 kHz 698.00265 MHz -33.08 dBm -20.04 dB
663.000 MHz 668,000 MHz 100,000 kHz 66334715 MHz 16.62 dBm 598 100 Mits 709,000 Witz 100,000 ki 698.10544 MHz 30,56 dBm 27556 dB
L

PRI
o

Ready

08:07:25 24.04.2022 08:20:59 24.04.2022

Lowest Band Edge / Full RB Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 11.80 d8. Mode Sweep

1 Spurious Emissions 1

6L
Count 100/100

Made Sweep

SPURIOUS LINE: ABS
SPURIOUS_LINE_ABS_0d2
20
10
. B R r Pttty | |
.
|
|
1 | | \
|| L
| oo
| I '
30 ' 30 dBr T ‘\
i ‘\\
-40
-~ i
S B 60 dBm- B ———
652.0 MHz. 3003 pts. 1.6 MHz/ 668.0 MHa 633.0 MHz 3003 pis 1.6 MHz/ 709.0 MHz
2 Result Summa:

2 Result Summa
693.98651 MHz

698.007 04 MHz

-17.15dB 633.000 MHz 638.000 MHz 100.000 kHz 90 dBm
31 dBm

652.000 MHz 662,900 MHz 100,000 kHz -30.15 dBm

62900 MHz 663,000 MHz 50,000 kitz 662.99695 MHz -28.78 dBm -15.78 dB 698,000 MHz 698,100 MHz 50,000 kHiz

663,000 MHz 668.000 MHz 100.000 kHz 665.39510 MHz 4.06 dBm -25.94 dB 698.100 MHz 708.000 MHz 100,000 kHz 69811633 MHz 41 dBm
[ e D 5 L

662.894 56 MHz

3.
=28
-29.

08:08:16 24.04.2022 08:22:51 24.04.2022
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e%FCC RADIO TEST REPORT Report No. : FG102919-05C

SPORTON LAB.

FR1 n71/5MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

-

s Reflevel 30.00cBm Offset 11.80d6 Mode Sweep

Ref Level 3000 dBm  Offset 11,80 dB Made Sweep
Count 100/100 Count 100/100
Limit Che<¥ PRSS SPURIOUS UINE- ABS_002
Line _SPURJOUS_LINE_ABS_od2 phss Line _SPURIOUS _LINE_ABS_0d2
20 20
10
oA AN ettt
0 |
I
1
1 1
I | |
i | iz e
30 — 30 dBm e
0 S I~
- R
-
. T
T ~—t — 60 dBr T e ]
SSZOMH: § 3003 pts 1.6 MHz/ $68.0 MHz || | 633.0 MHz - 3003 pts 1.6 Mbz/  708.0 Mz
2 Result Summar 2 Result Summa
652,000 Witz 661.900 MHz 100,000 kiz - -24.01 dBm -11.01 d& 93,000 Mz 898,000 Mz 100.000 kiz 695.514.99 MHz 635 dBm -23.65dB
662,900 MFiz 663,000 MHz 50000 ktz - -2 -10.32 dB 698.000 Mtz 698.100 Mtz 50.000 kHz 698.00085 MHz -23.93 dBm -10.93 dB
663,000 MHz 56B.000 MHz 100.000 kHz .. 1 -23.32 dB. 698100 MHz. 705.000 MHz. 100,000 kHz 698,105 44 MHz 2458 dBm 1154 dB
T .

08:10:57 24.04.2022 08:23:42 24.04.2022
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seamancas. FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n71/10MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 1130 0B

Made Sweep

652.000 MHz

662.900 MHz

100,000 kHz

s Reflevel 30.00cBm Offset 11.80d6 Mode Sweep set
Count 100/100 Count 100/100
Spuriow i
Limit Chee¥ P SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
A e AP p A P pr P i e S Y A TCE WAV IR
o |‘ I)"dl!m "
| | |
| R
] | | |
! A | |
“ 1 i X
i - 1] [ 30 b R
[ N
P T e
w St b L~
r — \
/I . -
rrrrr — 60 dBnv R
652.0 MHz 3003 pts 2.1 Miz/ 673.0 WHz | | | gag.0 Mz 3003 pis 27 Wbia] TN
2 Result Summa 2 Result Summa

662.88367 MHz -25.59 dBm

688,000 MHz 698.000 MHz 100,000 kHz 691.201 80 MHz 6.01 dBm -23.99 di
662900 Mtz 663.000 MHz 100000 kfiz 662.963 43 MHz -22.53 dBm 698,000 Mz 699.000 MHz 100.000 kite 698.01049 MHz -29.54 dBm 1654 dB
SE3.C00 Mns 573,000 Wiz 100,000 ke DELII2E2 Mz 530 4B £59.000 Mz 709.000 Wiz 100.000 kiz 69920480 MHz 32.26 dBm -19.26 dB
[ . -
08:29:25 24.04.2022 08:31:31 24.04.2022
FR1 n71/10MHz / DFT-s-OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
Reflevel 3000 dBm Ofset 113008 Mode Sweep saL RefLevel 3000d8m  Offset 118008 Mode Sweep saL
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
SO R (YY) IS N NP e T LA W MV PSRN Yo
a - + OjdBnr T 1
| ] | |
0 / | 1 |
SPURIOUS_LINE_ABS_002 { | | |
20 dBm- £ 1 B L
f T a
4
30 —; 30 dBry —
el ..
a0 = .
v T~
-1 1 60 dBrm- e ——
652.0 MHz 3003 pes 1 MHz/ 673.0 MHz 688.0 MHz 3003 pts 1 MHz/ 709.0 MHz
2 Result Summar T Resolt Summa

652,000 MHz 662,900 MHz 100,000 kHz 662.89456 MHz -26.36 dBm -13.36 dB 588,000 MH: 98,000 MH: 100.000 kH;
662,900 MHz 663.000 MHz 100,000 kHz 662.96079 MHz -23.08 dBm -10.08 dB £98.000 MH; £99,000 MN; 100.000 kH:
663.000 MHz 573.000 MHz 100,000 kitz 664.29371 MHz 5.65 dBm -24.35d8 699,000 Mz 709,000 Mtz 100.000 kiz

08:28:53 24.04.2022

R

691.421 58 MHz

698.003 50 MHz
§99.194 81 MHz.

5.45 dBm

2052

08:32:14 24.04.2022

& oo
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05C

FR1 n71/10MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 3000 dBm  Offset 1130 0B

s Reflevel 30.00cBm Offset 11.80d6 Mode Sweep

seL
Count 100/100 Count 100/100
purious i
Limit ChecY SPURIOUS UNE-ABS 002
Line _SPUROUS_LINE_ABS_0d2 Line _SPUR{OUS_LINE_ABS_0q2
0 20
10 10 dBm
s e AP BN o AP A AN AP et PP
0 f } 0fdBnr T .|
L |
} E
I | |
T f20 d I\‘
\ U,
30 30 dBr . e
S S——
a0 <
=
—
.
S 60 dBiny 1 ]
§52.0 MHz 2.1 WHz/ 673.0 Mz | | | 688.0 Mz 003 pis 21 MHa/ T
2 Result Summa 2 Result Summa

652.000 MHz 662.900 MHz

662,900 MHz 663,000 MHz
663.000 MHz £73.000 MHz

662.894 56 MHz E -13.64 dB 688.000 MHz 698.000 MHz 100.000 kHz 689.543 46 MHz 4.96 dBm -25.04 dB
662.98007 MHz E -12.06 dB 698.000 Mz 699.000 Mz 100000 kHz 698.04545 MHz -29.01 dBm -16.01 dB
667.32068 MHz -25.17dB 593,000 MHz 705.000 Mz 100.000 kHz 699.224 78 MHz -30.24 dBm -17.24d8

08:28:23 24.04.2022

N W
08:32:58 24.04.2022

FR1 n71/10MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30.00 dBm  Offset 1180 B

oL RefLevel 30.00dBm  Offset 11.80 d8. Mode Sweep

saL
Count 100/100 Count 100/100
§ Spurlous Emissions 1 Avg
Limit Chee¥ G SPURIOUS _UINE: ABS_00;
Line _SPUROUS_LINE_ABS_0d2 SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
A . vy Ry,
o v e, - ol fur
| [
10 I
SPURIOUS_LINE_ABS 002 | |
-20dBm: ! 20 d i
TNK \
30 30 dBr
agiieen o
a0 B vy
A
~
N
60, 1 R 60 dBrm- T -“--—_—.;ﬁ,_ —
8520 MHz 1 M/ $73.0MHz || [ 6850 MHz 3003 pts 1 b2/ 7090 MH:
2 Result Summal 7 Result Summa

652.000 MHz 662,900 MHz
662,900 MHz 663,000 MHz
£63.000 MHz 673.000 MHz

08:27:53 24.04.2022

662.883 67 MHz -29.18 dBm -16.18 dB 688.000 MHz 638.000 MHz 100.000 kHz 688,604 40 MHz 3.04 dBm
662.988 66 MHz -24.93 dBm -11.93 dB 698.000 MHz §99.000 MHz 100.000 kHz 698.001 50 MHz -31.47 dBm
664.22378 MHz 3.37 dBm -26.63 dB 699.000 Mz 708,000 Mz 100,000 kHz §99.21479 MHz -33.76 dBm
PR
neaty Vo e [ & P

08:33:40 24.04.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n71/10MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 1130 0B

Made Sweep

652.000 MHz

662.900 MHz

s Reflevel 30.00cBm Offset 11.80d6 Mode Sweep set
Count 100/100 Count 100/100
1 Spuiou i
Limit Ches¥ 2 SPURIOUS UNE-ABS 002
Line _SPURJOUS_UINE_ABS_od2 Line _SPURIOUS_LINE_ABS_0g2
0 20
10 10 dBm
0 e . A R T L e A =t e
! | ! |
\ i -
}
T t By t
| b
| |
4 |
30 T | |30 dBor 1
| \ %
-40 s L
R dn
/ ™
A ]
T 60 B ]
552.0 MHz 3003 pts 2.1 MHz/ 673.0 MMz | | | gag.0 Mz 003 pis 27 Wbia] TN
2 Result Summa 2 Result Summa

0B:25:44 24.04.2022

652,000 MHz 662,900 MHz 100.000 kHz 662.894 56 MHz -28.55 dBm -15.55 dB

662,900 MHz 663.000 MHz 100.000 kHz 662.97438 MHz -24.67 dBm -11.67 dB

663.000 MHz 673.000 MHz 100.000 kHz 667.400 60 MHz 3.43 dBm -26.57 dB
e

e

688.000 MHz
698,000 MHz
639.000 MHz

698.000 MHz
699.000 MHz
709.000 MHz

100.000 kHz
100.000 kHz
100.000 kHz

691.141 86 MHz
698.003 50 MHz
§99.005 00 MHz

100000 iz 66289456 MHz -33.11 dém -221 d& 688.000 MHz 698,000 MHz 100.000 kHz 694.10889 MHz 0.90 dBm -29.10 dB
662900 Mtz 663.000 MHz 100,000 kHz 662.99146 MHz -17.33 db 698,000 Mz 99,000 Mtz 100.000 kite 698.00050 MHz -38.78 dBm -25.78 dB
£61.000 Miie 573,000 MHz 100,000 kiiz DE5.31260 Miix 08 £99.000 Mz 709.000 Miz 100.000 kitz 699.02458 MHz 41.91 dBm 2891 dB
e D UGN ety N T
08:26:27 24.04.2022 08:34:14 24.04.2022
o o =
Ref Level 30.00dBm  Offset 11.80 a8 Mode Sweep saL Reflevel 3000 dBm  Offset 11.80d8 Mode Sweep 6L
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS LINE ‘-’\FS 00.
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
. . e B :
{ | | |
10 ! HII-
SPURIOUS_LINE_ABS 002 | 11 ‘
-20 dBr T ] | j20 d
‘r Y I\
30 — 30 dBer \""-m.\_‘__
a0 =i - =
.
A T 4
B i 60 dB e mEEE
652.0 MHz 3003 pes 1 MHz/ 673.0 MHz 688.0 MHz 3003 pts 1 MHz/ 709.0 MHz
2 Result summa 2 Result Summa

3.34 dBm
-26.08 dBm .
-31.41 dBm -18.:

08 dB
41 dB

08:34:57 24.04.2022

Ready

ErTT
== Toadase

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An71-21 of 29





